CITY OF MILTON-FREEWATER, OREGON
WATER SYSTEM MASTER PLAN

2009

RENEWS 12-31-09
SIGNED

Anderson-Perry & Associates, Inc.
Civil Engineers

La Grande, Oregon
Walla Walla, Washington

Copyright 2009 by Anderson-Perry & Associates, Inc. Job No. 200-53




TABLE OF CONTENTS

EXECUTIVE SUMMARY

Existing Water Supply and Water Rights
Existing Water Storage

Existing Distribution System

Existing Pressure Zones

Summary of System Needs

Priority of improvements

Current Financial Status

Conclusions

CHAPTER 1 - BACKGROUND INFORMATION

Purpose of Study
Description of Community
Environment

Water System History
Previous Studies

Figure 1-1
Figure 1-2

Location Map
Reservoir and Well Locations

CHAPTER 2 - WATER SYSTEM REQUIREMENTS
[...]
discharge rates from the pumps. The means for obtaining accurate water level
measurements must also be available. The City would need to test one well at a time
so the other wells would be available to meet City demands. Pump tests should be
completed during a lower demand time of the year, such as in the early spring or late
fall.

Costs associated with a thorough and detailed pump test using existing
equipment and assuming the well head is accessible for water level measurements are
estimated to be in the range of $10,000 to $15,000 per well. Increasing the yield from
existing wells appears to be the least expensive option for additional water supply for
the City, if such yield is available. it shouid be noted that additional water rights may
need to be obtained for any increase in use of the existing wells should this option be
pursued.

SURFACE WATER SOURCES

The City relied on the Walla Walla River to supply its water in the past and the
river still represents a potential source of surface water that could be developed. The
following section discusses the issues and options available to the City should surface
water treatment be considered in the future.

Regulatory Overview. In December 1991, the Surface Water Treatment Rule
(SWTR) of the Safe Drinking Water Act (SDWA) was implemented. Unless the public
water system could meet certain stringent water quality and system operational
conditions, the SWTR required that surface water sources and groundwater under the
influence of surface water be treated to remove bacteria, viruses, turbidity, and
inorganic and organic compounds if harmful to human health. The SDWA was
amended in August 1996. However, the amendments to the SDWA did not change the
regulations set forth in the SWTR.

Walla Walla River Overview. The headwaters of the Walla Walla River are east
of Milton-Freewater in the Blue Mountains. The river flows out of the Blue Mountains in
both the north and south forks, merges into the main river channel approximately four
miles southeast of Milton-Freewater, then flows through the City and Walla Walla
Valley, and eventually into the Columbia River near Wallula, Washington. If water from
the Walla Walla River is once again utilized as a water supply source for the City of
Milton-Freewater, the system would include a river intake structure upstream from the
City, a transmission line to a treatment plant located down-gradient from the intake
structure, a transmission line from the {reatment plant to a new storage reservoir, and a
transmission line connecting the new reservoir to the City’s primary distribution mains.
The storage reservoir would provide equalization storage as well as chlorine contact
time for proper disinfection. It is not anticipated that the City’s old water treatment plant

3/9/2009 3-12
Gi\Clients\Millon-Frapwatervyate200-53\ReporlstW SMPACHAPTER 3.doc




can be updated to meet current treatment requirements, but the existing site can be
used to accommodate a new plant and associated facilities.

Walla Walla River Water Quality. Walla Walla River water was preliminarily
evaluated to determine if it has the necessary quality to provide the City with a reliable
water source. The Washington Department of Ecology (POE) maintains a water quality
moniforing station on the Walla Walla River and monitors and records important water
guality parameters at these stations. The testing station is located near Touchet on the
Walla Walla River, which is approximately 18 miles northwest and downstream of
Milton-Freewater. See Appendix G for a listing of water quality data obtained at this
station. The water quality at Touchet is generally representative of what the City would
be withdrawing from the river, but may tend to have slightly higher contaminate levels
and temperature readings due to the relatively flat agricultural land that the river passes
through between Milton-Freewater and Touchet.

Monthly water quality data from the Touchet station for a period from 1959
through 2000 were obtained from the DOE to determine if turbidity levels in the river are
low enough to allow for efficient treatment of the water. The average turbidity for the
period from 1959 through 2000 (about 407 months of data) was 90 Nephelometric
Turbidity Units (NTU) and the peak monthly turbidity was estimated to be about 9,600
NTU. However, if the three peak turbidity readings from July 1997, December 1994,
and March 1996 (2,700, 3,900, and 9,600 NTU, respectively) are not considered, the
average turbidity decreases to 51 NTU. Considering that the data taken by the DOE
reflects only a point in time each month, the peak daily turbidity levels will likely be
significantly higher than 51 NTU. It is also likely that the river would reach levels higher
than 100 NTU at ieast once a year (based on the monthly turbidity data), which may
limit the treatment options available fo the City or create an unreliable water source if
conventional treatment methods are pursued. Furthermore, it appears that color and
pH levels have been reported at levels above the recommended secondary maximum
contaminant levels set by the SDWA. Consequently, the water quality of the Walla
Walla River at Touchet does not appear to be ideal, but should be adequate to allow for
efficient treatment with some, but not all, of the water treatment technologies available.
These technologies are summarized later in this chapter.

Water Rights. The City owns water rights under Certificate No. 12920 (1890
priority date) to the Walla Walla River that allow for a withdrawal rate of 7.24 cfs (3,245
gpm) for domestic water use. Prior to 1959, the City used a sand filter treatment facility
to treat Walla Walla River water prior to supplying the water to City users. The reporied
treatment capacity of the plant was 1,200 gpm, which represents approximately 37
percent of the City's full water right.

if the City were interested in developing the river as a source of domestic water,
its current water right should be adequate to meet future needs as long as some of the
City's existing wells remain in operation. However, the flows available in the river vary
from year to year and according to the time of year. The amount of water that could be
removed from the Walla Walla River, based on existing water rights, is unknown. In-
stream water rights have aiso been established for the river to protect in-stream aquatic

31912009 3-13
GAClientsMilton-FreawaleriWater200-53\Reparts WEMPICHAPTER 3.doc




life. These in-stream water rights do not necessarily take precedence over the City's
water right, but considering the current regulatory environment, may prove to be a
limiting factor should the City decide to exercise its water right.

Water Treatment Plant Design Flow. If the City should decide that water
treatment to treat a surface water source is a viable option, it appears that the most
reasonable method of meeting the water system demands would be to use the water
treatment plant to provide the primary supply of water to the City and augment the
surface water with the existing welis when needed. This would reduce the demand
placed on the wells and would provide additional capacity to the system. Therefore, for
purposes of comparison and cost estimating, a design flow rate of 3.3 million galions
per day (MGD), or 2,300 gpm will be used to evaluate the alternative treatment facilities.
This design flow represents the average daily demand projected for the year 2028 with
a small amount of additional capacity. The design flow rate was not increased to match
the full water right flow of 3,245 gpm (4.7 MGD) because it is not anticipated that the
City can draw the full flow specified in its water right without significantly impacting river
water levels during lower flow periods. The 3.3 MGD should be a conservative flow rate
to use, considering the City currently has adequate water supply from its wells available
to meet projected year 2028 peak day demands.

Water Treatment Operator Requirements. Prior to discussing specific water
treatment technologies, an explanation of the DWP requirements of operators for
different treatment processes will be presented. The rules are set forth in Oregon
Administrative Rules (OAR) 333-61-220.

OAR 333-61-220 provides a method of determining the required classification of
operators based upon an accumulated point system. A specific number of points are
assigned to different items within the treatment plant. The points are assigned as
follows:

WATER TREATMENT PLANTS ITEMS FOR CLASSIFICATION

Iltem Points

Treatment System Size (Either Population or Flow)

Population Served 1 per 10,000 (max. 25)

Average Daily Flow 1 per 1 MGD (max. 25)
Treatment System Water Source

Groundwater 3

Surface Water 5
Treatment

Aeration for CO, 2

pH Adjustment or Corrosion Control 4

Taste and Odor Control 1to 8

Color Adjustment 4

Iron and Manganese 1to10
Softening

lon-Exchange 10

Chemical Precipitation (Lime and Soda Ash) 20

3/9/2009 3-14
G\Cients\Milton-FreewaterWatlar200-53\ReportsWSMPACHAPTER 3.doc




item Points

Coagulation Process

Rapid Mix 5
Flocculation 5
Sedimentation b
Filtration
Conventional Rapid Sand 10
Direct Rapid Sand 7
Diatomaceous Earth 7
Slow Sand Filtration 5
Sludge Treatment 1to6
Other Treatment As Appropriate
Fluoridation 5
Chlorination or Equal 5
Bacteriological or Chemical Laboratory 1to 10

The appropriate points for the treatment system are added and, based upon the
cumulative point total, the following classifications are assigned:

CLASSIFICATION OF WATER TREATMENT PLANTS

Class Points
Class | (WT 1) 30 or less
Class It (WT 1) 31 to 55
Class IH (WT {I) 56 to 75
Class IV (WT IV) 76 or greater

These classifications are used by the DWP to determine the certification grade
required for plant operators. Should the City decide to pursue a surface water treatment
plant, plant operators will have to become appropriately certified.

SURFACE WATER TREATMENT ALTERNATIVES

Introduction. This section discusses in detail several options available to the
City for treating surface water from the Walla Walla River. The estimated costs to
develop each treatment alternative assume the existing treatment plant facilities are
inoperable and cannot be upgraded to meet current standards. However, the land on
which the existing treatment plant is located is assumed to be utilized. Therefore, the
cost estimates include the treatment plant capital cost, costs to construct an intake
structure, influent pumping and piping, booster pumping station, reservoir and
associated transmission and distribution piping, and the operation and maintenance
costs. The treatment alternatives discussed include slow sand filters, membrane
filtration, custom designed mechanical treatment plants, and prefabricated packaged
mechanical treatment plants. Each treatment alternative will be evaluated based on a
design flow rate of 3.3 MGD.

Slow Sand Filters. The slow sand filter was developed in England in the early
19th Century. The slow sand filter is a filter operated at very low filtration rates without

3/9/2009 3-15
GiAChantsiMillon-FreewatenWales\200-53\ReportsWSMACHAPTER 3.doc




the use of coagulation chemicals in pretreatment, The sand grain size used is small
and this, pius the low filtration rate, results in very high removals of coliform, Giardia,
cryptosporidium, and other organic materials. The removal takes place almost entirely
in a thin layer on top of the sand bed. This layer, referred to as the schmutzdecke or
“dirty skin," is composed of dirt and living and dead micro- and macro-organisms from
the water. It becomes the dominant filter medium as the filter cycle progresses. When
head loss becomes excessive, the filter is cleaned by draining it below the sand surface
and physically removing the schmutzdecke along with a small layer of sand. Typical
cycie lengths may vary from 1 to 6 months, depending on the source water quality and
the fiitration rate. Slow sand filters are not effective in treating clay-bearing water
because the clay penetrates too deeply into the filter and cannot be removed by the
normal surface-scraping operation inherent with maintaining the filter.

Removal mechanisms in slow sand filters are both physical and biological. Living
organisms in the filter cause reductions in organic matter and chemical transformations.
The effectiveness of the filter improves over the first few cycles as the organisms
develop and usually continues to remain high thereafter. An initial improvement period
(or ripening period) occurs at the beginning of each cycle after the schmutzdecke has
been removed. The initial improvement period observed in operating slow sand filter
plants varies from 6 hours to 2 weeks with most improvement periods less than 2 days.
A filter-to-waste cycle of about two days is recommended after the filter is scraped.

Slow sand filter systems use a low filtration rate that can range from 25 to 230
gallons per day per square foot; however, most common slow sand filters are designed
for rates of about 100 gallons per day per square foot.

The regulation governing effluent water quality from different water treatment
processes indicates, for slow sand filtration processes, the turbidity ievel in the effluent
must be less than or equal to 1 NTU in at least 95 percent of the measurements taken
each month, and the maximum allowable turbidity level shall at no time exceed 5 NTU,
According to the DWP, in certain cases where a municipality can effectively
demonstrate that disinfection efficiency is not reduced by high effluent turbidity levels
(the main health concern), and the water clarity is such that customers will not complain
about "dirty water,” the municipality may be granted a waiver from the 1 NTU rule. It will
be nearly impossible to keep the Walla Walla River source below 1 NTU with a slow
sand filter. A waiver would be required allowing finished water to be 5 NTU or less.
The DWP is the agency responsible for granting such a waiver. Obtaining a waiver is a
possibility; however, it is beyond the scope of this Master Plan to determine whether or
not a waiver can be obtained. If a waiver can be obtained, there would still be a
significant period of the year, perhaps months, when river water would not be available
for the City if a slow sand filter {reatment plant were to be constructed. If a slow sand
filter is selected as a treatment option, further analysis of this issue will be needed.

The general components of a slow sand filter would include a raw water inlet/flow
distribution structure, a filter gallery consisting of at least two filters to allow for filter
cleaning, a disinfection system and controls, a backup electrical generator, water quality
and flow monitoring equipment, and a building to house control equipment. The slow
sand filter plant would be located at the existing treatment plant site southeast of the

3/9/2009 3-16
GiAClienis\Milton-FreewateriWalen200-53\ReportsWSMPCHAPTER 3.doc




City. This may allow the plant to gravity feed into the lower Middle and North Reservoirs
and eliminate the need for pumps and pumping costs. Additional development of the
existing site is anticipated to accommodate the desired capacity of the plant.

Some of the advantages and disadvantages of the slow sand filter plant
alternative are as follows:

Advantages

. Easy to operate;, minimal operator attention and training required tfo
operate the plant (requires only a Class | water treatment plant operator).

. High coliform, Giardia, cryptosporidium, and solids removal potential
without complex chemical feeders and controls.

. No process pumping and controls are necessary.

. No chemical sludges are produced; only required to dispose of dirty sand
or hydraulically wash the sand for reuse.

. Low operation and maintenance (O&M) costs.
Disadvantages

. High guality raw water source required; typically raw water turbidity levels
of no more than 5 NTU are required to meet water quality standards.

. Highly sensitive to fluctuations in water quality.
[...]
the City decided to further investigate membrane filtration, it would be advisable to
discuss the City of Pendleton’s pilot program with their staff. Pendleton completed such
a program and has a membrane filtration plant that has been operational since 2004.

The general components of a membrane filtration water treatment plant would
consist of a raw water iniet/flow distribution structure, raw water pumps (which may not
be required if gravity pressure can be provided), a bank{s} of membrane cartridges,

3/9/2009 3-18
GAClients\Milton-Freewatert\Wateri200-531Reporis\WSMPA\CHAPTER 3.doc




process and yard piping, clear well, plant controls and electrical equipment, disinfection
system, plant building(s), a backup electrical generator, water quality and flow
monitoring equipment, effluent disposal system, and miscellaneous mechanical
equipment.

Some of the advantages and disadvantages of the membrane filtration treatment
plant aiternative are as follows:

Advantages

) Easy to operate; minimal operator attention and training required to
operate the plant.

. Reliability of treatment.

. High coliform, Giardia, cryptosporidium, and solids removal without
complex chemical feeders and controls (no chemical addition needed).

. No chemical sludges are produced; only required to dispose of natural
materials physically removed from the source water.

. Consistent high quality water produced.

. Small footprint, which is easily expandable in the future since the
equipment is modular in design.

Disadvantages
. Relatively high capital and O&M costs.

. Membranes have a relatively short life span (4 to 10 years). Membrane
replacement is one of the major O&M costs.

. A high quality raw water source is required to ensure efficient operation of
the plant.

Membrane filtration costs have dropped significantly. Until the mid-1990s, it was
generally considered too expensive for systems larger than about 1 MGD. This has
changed and many systems with capacities from 5 to 30 MGD are being installed in the
United States. It is expected that this trend will continue.

As a matter of reference, in Oregon, Warrenton and Pendieton have installed
membrane filtration plants with capacities of 6 MGD. The cost of the membrane
package equipment for Warrenton's 6 MGD plant was approximately $2.3 million in
2004 construction costs. VWhen other project components are included (chlorination
facilities, plant buiiding, clear well, site work, piping, and other mechanical aspects), the
overall plant construction cost was about $6.5 to $7.5 million in 2004. This represents a

3/9/2009 3-19
GiClientsiMillon-FreewaterWater\260-53\Raports\WSMPACHAPTER 3.doc




cost range of $1.08 to $1.25 per gallon of installed capacity. The actual cost of a plant
for Milton-Freewater will vary from this range depending on site-specific factors. It
would likely be somewhat higher because the City would be constructing a smaller plant
and, consequently, the cost per gallon of capacity would be higher (i.e., the smaller the
plant, the higher the cost per gallon of instalied capacity). The estimated costs also
need to be adjusted about 25 percent for inflation. For this master planning effort, a
reasonable cost estimate is $1.90 per gallon of installed capacity, or $6.27 million for a
3.3 MGD plant. O&M costs are anticipated to range from $420 to $550 per million
gallons of water treated, or $506,000 to $662,000 per year, based on a plant design
flow of 3.3 MGD.

Custom Designed Direct Filtration Treatment Plant. The basic treatment
process of a direct filtration water treatment system consists of coagulation, flocculation,
and filtration. Coagulation is a physical/chemical process that occurs by use of
chemicals or polymers (coagulant) whereby a reaction between the particulates in the
water and the coagulant neutralizes the electrical charges on the particles and causes
small particles to agglomerate (coagulate) into larger particles. Flocculation is agitation
of the chemically treated water to induce coagulation by bringing the particles in contact
with each other. Flocculation is the principal mechanism in removing turbidity from
water. The larger particles created through the coagulation/flocculation process are
more easily removed by the filtration process.

Typical flocculators consist of a mechanically driven shaft that supports reels.
Paddies are attached to the reel. The flocculators would be constructed in a concrete
basin containing paddles and baffles. The flocculation tank would be located upstream
of the filters. The filters would operate by gravity and would consist of a concrete basin
containing an underdrain system, an air scour system, a media backwash system, a
backwash water drain system and single, dual, or mixed media. Common materiais
used in filters are sand, crushed anthracite coal, and garnet. Single-media filters use
sand alone. Dual-media filters typically use a combination of coal and sand. Mixed-
media filters use a combination of all three materials. The choice of whether to use
single, dual, or mixed media depends on the raw water quality and is determined
through pilot testing.

Direct filtration processes typically use rapid filtration. Rapid filtration consists of
passage of coagulated water through a granular bed at rates from 2 to 10 gpm/ft? with a
typical filtration rate of 5 gpm/ft®. Flow is usually downward through the bed. During
operation, solids are removed from the water and accumulate within the voids and on
the top surface of the filter medium. This clogging results in a gradual increase in head
loss across the filter if the flow rate is to be sustained. Once a maximum head loss is
obtained, the filter is backwashed to clean the medium and ready the filter for continued
operation. Backwash rates are usually about 15 gpm/ft®. Typical filter cycles range
from about 12 to 96 hours, depending on the raw water quality.

In order to accomplish the treatment processes described above, the plant would
require chemical feed equipment (coagulation, pH control, disinfection), at least two
flocculation basins, at least two filters, a standby electrical generator, a plant control
system, and process piping and valves. [n addition to providing these items, the plant

3912009 3-20
GiAClenls\Millon-FreewaterWater\200-53\ReparistWSMPACHAPTER 3.doc




would require an effluent clear well, backwash water recovery basin, backwash pumps,
and air blowers.

Some of the advantages and disadvantages of the custom designed direct
filtration water treatment plant alternative are as follows:

Advantages
. Proven reliable process.
. High process flexibility.

. Capable of treating highly variable water quality conditions and continuing
to produce a high quality effluent.

Disadvantages
. Chemical sludges are produced that require siudge handling and disposal.
) Complex system to operate; requires high operator attention and

knowledge of process control and water treatment (would require a Class
Il or Class lll operator depending on the ultimate process scheme).

. High capital cost.
. High O&M costs.

The construction cost per unit of water treatment capacity varies widely with the
size of the plant. Usually, the construction cost per unit of water treatment capacity
becomes less with larger plants. However, based on other direct filtration plants of
sizes similar to what Milton-Freewater would be installing, the construction cost is about
$1.80 per gallon of water. Therefore, considering the City would require a 3.3 MGD
plant, the plant construction cost alone would be approximately $5.94 million.
Additionally, the O&M costs including labor, power, equipment maintenance, chemicals,
and sludge handling and disposal, based on other operating plants in the region, are
about $275 to $425 per million gallons of water treated, depending mainly on raw water
quality. This equates to $330,000 to $512,000 per year based on an average annual
flow through the plant of 3.3 MGD.

Packaged Water Treatment Systems. The water treatment industry has many
different established manufacturers of packaged water treatment systems that offer a
wide variety of different treatment options and process configurations. However,
virtually all of the systems operate on the same principles of coagulation, flocculation,
and filtration with some of the systems including sedimentation as a process step prior
to filtration. Coagulation and filtration can remove a variety of substances including
particulate matter that causes turbidity, microorganisms, color, precursors of disinfection

3/9/2009 3-21
GiClientsiMillon-F reswateriWater200-53\ReportsWSMPACHAPTER 3.doc




byproducts (organic acids), and some inorganic contaminants. The types of systems
generally include:

1. Adsorption clarification with rapid dual or mixed-media filtration.

2. Modified conventional (coagulation, flocculation, and tube settling) with
rapid dual or mixed-media filtration.

3. Solids contact clarification with dual or mixed-media filtration.
4. Diatomaceous earth (precoat) vacuum filtration.
5. Pressure filtration.

A detailed analysis of the existing packaged water treatment systems should be
completed should the City decide to pursue surface water treatment. Costs for these
systems can be considered to be in the general range of costs developed for the three
previous filtration systems ($6 to $8 million). O&M costs are also anticipated to be in
the ranges previously described, approximately $360,000 to $660,000 per year or more.

Water Treatment Residuals and Sludges. A discussion of water treatment
alternatives would not be complete without addressing the issue of residuals and
sludges generated as a byproduct of the water treatment processes. Without exception,
every treatment process type will necessarily produce sludges that will have to be
dewatered in some fashion and subsequently disposed of properly.

Siudge handling and disposal is a substantial portion of the annual cost of
operating a water treatment facility. The sludges typically contain the filtered
particulates and some contain residual chemicals used as coagulant aids. The sludges
must first be dewatered (probably by pumping thickened sludges from a backwash
water basin to a sludge drying bed) and then hauled to either a land application site or a
sanitary landfill. The amount of sludge generated is directly related to the source water
guality: the higher the turbidity levels, the more sludge is generated.

The DEQ has published guidelines for land application of industrial solid wastes.
The guidelines explain the criteria for site selection, limitations, land application
approval processes, solids and soils analysis protocol, monitoring, recordkeeping and
reporting.

Disposing of water treatment sludges in sanitary landfills is a common practice.
Typically, constituents in ordinary water treatment sludges do not exclude these solids
from being disposed of in a municipal sanitary landfill. The disadvantage of this practice
is that the potential benefit of recycling the wastes and minimizing waste disposal to
landfills is not realized.

3/9/2009 3-22
G:AClienis\Millon-Freewateri\Wale\Z00-53\ReportsWSMPACHAPTER 3.doc




Summary of Surface Water Treatment. The previous section discussed
several water treatment process technologies for treatment of the Walla Walla River
surface water source available to the City of Milton-Freewater. The capital and O&M
costs of each treatment technology were also presented.

The water quality of the Walla Walla River appears to be adequate to allow all of
the technologies presented under each source alternative to effectively treat the water
to high quality potable standards. However, high turbidity levels in the river may limit
the use of certain technologies during these high turbidity events. Further monitoring of
the water quality in the river near Milton-Freewater would allow more definitive
timeframes for these high turbidity periods to be defined. Should the City choose to
pursue surface water treatment as a source option, a thorough evaluation of the
available technologies should be done at that time. Some of the technologies have
potential advantages over others and these technologies should be targeted by the City
for further evaluation. Prior to any particular freatment process design, extensive pilot
testing should be completed on the viable options. Pilot testing will effectively
demonstrate whether or not a particular process will work and will aid in process design
decisions.

Many variables must be considered, which are beyond the scope of this Master
Plan, before the best treatment method can be selected. For source alternative
comparison purposes, it was assumed that the 2008 capital cost to construct a water
treatment facility is reflected by the estimated average capital cost of the three primary
treatment alternatives (slow sand filters, membrane filtration, and custom designed
direct filtration) previously discussed. Based upon these assumptions, the estimated
2008 capital cost to construct a water treatment facility for the City of Milton-Freewater,
including all additional improvements necessary for a complete and operating system, is
estimated to be approximately $6 million. The estimated 2008 annual operation and
maintenance costs are between $360,000 and $660,000, depending on source water
quality.

COMPARISON OF WATER SUPPLY OPTIONS

Four water supply options for the City of Milton-Freewater to consider for meeting
their current and future water supply needs have been discussed in this chapter. For
comparison purposes, the following table briefly outlines advantages and disadvantages
of each option.

3/9/2009 3-23
GACliants\Milton-FraewateriWaten200-53\ReportsWSMPACHAPTER 3.doc




COMPARISON OF WATER SUPPLY OPTIONS

Additional Yield
from Existing

well is needed, assuming more
yield is attainable.

Option Advantages Disadvantages
New Well Additional supply developed. New |A new well is the most costly of the
well can be constructed as City three well-reiated source
desires. Water supply system is alternatives. The capacity of the
more reliable, allowing existing well cannot be confirmed until
wells to be cycled in and out of drilling is completed.
service.
Secure an Same advantages as a new well.  {Unknown information about the
Existing Well | This option is likely less expensive [well, such as construction details,
when compared to a new well, water quality, etc. This information
depending on the seller’s terms. needs to be obtained prior to
purchasing an existing well. The
informational investigation requires
an expenditure of funds for a well
that may not be purchased,
depending on the outcome of the
investigation.
Obtain Least expensive option. No new | The desired yield may not be

attainable. Testing would be
required to confirm desired yield is

declining water levels seen in
many of the City’s wells.

City Wells available. Additional draw from
wells may increase air entrainment
and/or declining water level
problems.

Develop Additional diversified water supply |Capital cost is high. A pilot study

Surface Water |is developed. Allows existing City |[would need to be undertaken to

Treatment wells to be operated less and decide which treatment option

Plant on the cycled in and out of service. would best serve the City.

Walla Walla Allows a backup to potential air Includes potential problems with

River entrainment problems and drawing water from the river during

high demand periods when
turbidity levels are high.

Based on the peak demand data outlined earlier in this chapter, the City of
Milton-Freewater does not appear to need a new source of water during the planning
period of this study. However, it is important to determine, as accurately as possible,
when a new source will be needed so adequate time can be allocated to properly
complete the permit, design, and construction of the source. It is possible that a new
well, from the initial permit process through final construction, can take two to three